MITSUBISHI SEWING MACHINE PARTS CATALOG

Model--««-«-- CU-86D
INDEX
T 4R B B AT DET & I1S BCCESSOMIBS #+rerrsrsnrsrmnnenns ettt ettt ettt e et ettt L65-1
I S T i ok AR RERRR IR PRPRRIREOPY THread TeNSION TEGUIATOT G fvrwrrterorrrrrresees s sis sttt L65-3
AR A BE R ProSSer fOOT MEORAMISITI +++«re trsnrrsnnsererteens et as ettt ettt ettt ettt e L65-5
4 FEEIRA EIFRAIR oo Arm shaft & knee lifter Hfting [vVer MECRANISM = s«xrrertersssmmmmirmrrirtrtttieneeis L65-7
BT HE IR B B AR oveverererrreereeres Needle Dar rOCK SHAfL MEGCRAMISI «rerrrrrrerernrerermrnnmerinertn ettt et e L65-9
B.FFE SHABZABR(R oo Needle bar rock frame & thread take-up MECHANISM «reeesers sesrmrmmmertneensnmiieies L65-11
7 E ) EAERIEER R e Stitch 18NGth TEQUIATOr MECRANISITY =vrrrrrsssssrsstssaassirren it s ittt L65-13
QEREH « TAHHREER oo Vertical shaft & rotating NOOK SNAft MEGNANISM < xxrrrrssrsrersesmiirtetseiiiii L65-15
OB L S8 UNBI (R eeverorermrmnneemrnneees REVEISE SEWING MEGNANISM «rrresrrresssssrstersssss sttt et L 65-17
103 W BE AR Foed rOCK SNATE MEGNAMISITI «rrrrrrreerrerareamrsnsant ettt sttt et e e e L65-21
1148 B BE fReroerrrrns L UDFICATION MEGCRAMISH)  #++eerrrerrsrrsnsrsnnssennnacn et tat ettt et et st e st st e e e L65-23

A MITSUBISHI ELECTRIC CORPORATION

1977 11—




X TOTAL ASSY,

CU-8657;

CuU-865




L65-1

CU-8654

38

= R BIR
b 8 ARM
B
ED & ITS ACCE
IES

~

///////////////// W%

/////////// )

///)/////////u)///,///// i //}//// il //
///////////////// //

'.
< . 7

o\ 2 e °
RS

//)///////////, i b NI
&

AL

AL

1"

12

13




(CU-865%;> 8% ARM BED &

ITS ACCESSORIES

@/ &

Amt. re

. ; o 1 - T ] Remarks
Eg, v_l;;t%:l:j— " ﬁc?dj No.h ! &8 o # Name of Part
1 | M9 0904 011 W500147 L. I+ © 9/64(40)X6.5 Screw (for Fig. 2) 3/16(28)x 11
"2 | MN 10A0 181 |wWa445857 | #Aas(T—-Lk) T Arm thread guide
"3 M9 0918 002 W500262 T %7 T 7279/64{40)x23 | 'Screw(for Fig. 4) 9/64{40)x 23
4 ML 65B0 600 W220651 by 78N = Top cover
5 {MN 10A2 181 = W445861 PR Ny T HN) Top cover thread guide
6 M9 1202 045 W500001 + v b 3716(28) x4 Nut 3,16(28)
7 | M9 0915 002 W500261 B Y  9/64(40)X 14 Screw (for Fig.4) 9/64{40)x 14
'8 W111533 7 - L Arm
"9 | MN 10A0 800 W461026 A 7y Side cover
10 M9 1101 004 | W466810 75 v 14 % U 11/64(40)X8 Screw ({for Fig. 9) 11/64{40) X8
11 - M9 2071 003 W501920 A E * T 5/16(18)x18 Screw {for Fig. 12) 5/16(18)x 31
12 0 ' W111535 (R y N Bed
13 [ML 65B1 603 ' W220650 ~ b £ & Bed
14 |ML 65B0 560  W464450 F K % & Hinge
16 ' M9 0302 053 , W462953 N x E £ 35 Washer (for Fig. 14)
| 16 | M9 1510 002  W500676 T * © 15/64(28)X 12 Screw 15,64(28)Xx 12
17 . M9 0402 060 W462904 LRI A E(K) 44 XB7 Tension releasing pin
18 "MN 10A0 477 | W445942 VSREQ /N3 R by /= 'Thread take-up spring stopper
19 | M9 0907 002 W500076 = * 2 9/64(40)X5 "Screw (for Fig. 18) 9/64{40)x5
20 | ML 65B0 192 W466213 R N * . Leaf spring
21 | M9 9006 002 W500791 B * 2 9/64{40)X 1.5 Screw (for Fig. 20) 9/64(40)x4 .5
22 ML 65BO 603 W326247 AR B T A Needie plate set base
| 23 | M9 0907 002 W500076 | F * 2 9/64(40)X5 Screw (for Fig. 22) 9/64(40) x5
24 | ML 65B0O 229 W464402 I # < iE X Hook Stopper
25 M9 0601 010 W500654 m * U 3/32(56)%2.5 Screw (for Fig. 24) 3/32({56)x2.5
26 | ML 65B0 339 1W464088 h v hH N - Hook cover
27 | ML 65B0 101 , W464403 £t R Needle Plate
28 | M9 0904 011 W500147 3 m * T 9/64(40)%X6.5 Screw (for Fig.27) 9/64{40) X6.5
29 | MP OOBO 181 W456528 e P v Thread guide
30 | MP 00BO 740 W502486 7 z ¢t Felt
31 | M9 0920 002 W501523 F PN < 9/64(40)%X6.5 Screw (for Fig. 29) 9,/64(40)x6.5
32 [ M9 0904 011 | W500147 L m * T 9/64(40)%X6.5 Screw (for Fig. 33) 9,/64(40)x6.5
33 [ MN 10A1 181 W445858 #* ) i Thread guide
34 | MP 00BO 605 W445862 [ ST AN Face plate spring
35 | MN 10A0 476 | W445874 E ® Plate washer
36 | M9 0503 063 | W500989 £ v 5¢ X7 Face plate stopper pin
37 | MN 12B0 830 W220608 = M Face plate
38 | M9 0504 063 W445860 B R X T # 5¢X%X60 Face plate hinge pin
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(CU-865%;> E4iRasMt THREAD TENSION REGULATOR CPL | @/& Amt reg
| L
- = - 8 Remarks
he St | cove e . Narmo of Par
901 | ML 65E0 210 | WA451952 | LXAEE  (48) Tension bracket cpl.
| 50 o . W450020 LEEREE T Tension release lever Fig.No.90T=& 4
51 { M9 0902 015 W501026 B 1 F # © 9/64(40)%X6 Screw (for Fig.50) /”
52 MN 10A0 851  W502148 & > /% * | Spring (for Fig. 50) 77
(53, 1W4e2908 & m &k FE B | Tension bracket 77
54 | M9 0901 045 W500307 2 v b 9/64(40)x2.5 Nut 9,64(40) /
55 MN 10A0 155 | W502213 ik E A OB | Thread guide base /7
56  MN 10A1 555 |W502212 % % A M Thread guide disc 77
57 ‘ MN 10A1 572  W502065 LRERBF/ R Thread tension spring 7
58 | M9 0930 016 _ WA462822 B ff 3 F * ~ 9/64(40) Stud screw 7
59 M9 1603 046 ‘77\/1/757972940 #AF £ v b 1/440)X45 Thread tension regulating thumb nut 1.4{40) 7
60 . MF 23CO 245  \W461786 ‘BB F N * Thread tension spring 4
61 __ MN 10A0 556 W44593ﬂ,,,, mo i T Thread tension releasing disc 4
62 | MN_10A0 555 | W445933 m ¥ & Thread tension disc 7
63 . M9 1603 046 TW502940 B F v b 1/4(40)X4.5 Tension thumb nut 1/4(40) /
64 M9 0202 060  W502064 | k2A AL () 24 X12 Thread tension releasing pin /
65 | M9 0602 003  W501057 A F ¥ 3/32(56)%6 Screw (for Fig. 66) 9/64(40) x 6 7
66 | MN 10EQ0 175  W462825 * E B E Thread controller disc ”
67 ' MP 00BO 187 W456524 G S A Thread take-up spring ”
68 | MN 10A0 554 | W450011 % B F #® Thread tension stud 7
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(CU-865%#> # A Rj{%x PRESSER FOOT MECHANISM

®/& Amt

req

; o T - Remarks
Eg: ! ﬂ_l?axfgﬁf_ " ﬁC?de: No.t\ a8 i & Name of Part
75 M9 1653 001 W500478 S ok A 2T 1/4(24)X8 Set screw (for Fig. 76) 1/4(24) x7
776 T MN 10A0 203 [ W445918 i T # E K Presser bar position guide
' 77 'MN 10A0 265 TW445920 ® & 5 = Presser bar position guide lever
78 ' M9 0903 003 B 509268 A FE * ¥ 9/64(40)X10 Screw 9,/64(40) x 10
79 | M9 1653 001 W500478 S LUk A 1Y 1/4(24)X8 Set screw (for Fig. 80) 1/4(24) X7
"80  MN 10A0 267 | W445929 HITHE XYL Presser bar bushing {upper)
81 MP OOBO 268 | W461762 W T £ T & Lifting rock shaft
82 | M9 1653 001 W500478 S LUk X & U 1/4(24)X8 Set screw 1/4(24) x7
| 83 | MG 10BO 833 | W502463 A 5 Iy Shaft bushing
84 M9 1802 045 B 508961 T 3 b 9/32(28)%X3.5 Nut 9/32(28)
85 M9 1653 001 | W500478 BF Lk A & T 1/4(24)%8 Set screw (for Fig.86) 1/4(24)x7
' 86 | MG 10BO 833 W502463 A 5 W Shaft bushing
| 87 | MP 00BO 221 W322744 FR oL AR Tention releasing plate
88 | MP 00BO 572 | W502465 YL E N % Spring
89 - ML 65BO 106 W464406 A B I QOutside presser foot
| 90 M9 0851 015 | W501007 B ff F x © 1/8(44)x9 Screw (for Fig. 89)
91 | MN 10A0 262 ' W445919 ik T b3 Presser bar
| 92 MN 10A0 267 W445929 i A Presser bar bushing lower
| 93 M9 1653 001 W500478 (BB ik X 7 U 1/4(24)X8 | Set screw 1/4(24) X7
94 MN 10A0 702 W445921 /N 2 & 7 Presser bar spring bracket
95 ' M9 0905 002 | W500470 F * © 9/64(40)x8.5 | Screw (for Fig. 94) 9/64(40) x8.5
96 | MN 10A0 252 W459307 3@ T k4 Presser bar lifter
97 |M9 1201 033 [ W501024 |&£ > * < 3/16(28)xX245 | Hinge screw (for Fig. 96)
98 M9 1151 003 | W502454 A F T 11/64(32)X6 Screw (for Fig.99) 11,64(32) x6
| 99 | MP 00BO 763 | W322716 ~NNo 7Y i Bell crank
100 ' M9 1202 001 | W500151 S Lk A U 3/16(28)X6 Set screw (for Fig. 99) 3/16(28) x5
101 | M9 0602 060 | W4629316 £ > 0.35¢ X17.6 Pin
102 | M9 1805 015 | W502398 % 4 ¥ * ¥ 9/32(28)x235 | Screw
103 | MP 00BO 910 | W507414 ] > Y Bell crank link
104 | MP 00BO 764 | W322717 N EPEE Bell crank bed
105 | M9 1113 002 | W500182 F * < 11/64(40)X 15 Screw (for Fig. 104) 11/64(40)x 15
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(CU-865%;> L#iRA EIFBEE ARM SHAFT & KNEE LIFTER

B/ &

Amt. req
T i

LIFTING LEVER MECHANISM | ! i
. p - ; - Remarks
FNIS #‘%;fgﬁzj_ k ﬁc?dj No. 2 &R &h % Name of Part
11OIML 65B0 383  W464419 [z 5 > 7 | Crank Ty _
111 /M9 1502 001 B 500486 |3+ > ik X * ¥ 15 64(28)X3. 5 |Set screw 15/64(28) x3.5 )
112 * M9 1801 002 W500306 L e 2 9/32(28)x 13 Screw 9/32(28) x 13
113 M9 1508 001 | B 504016 B kA 3 15/64(28)X8 [ Set screw 15/64(28) x 7
14 M9 1802 006 | B 503851  |# % ¥ = < 9/32(28)x14 | Set screw 9/32(28)
115 | MG 10BO 325  W502416 | & By ~ [ Square block
116 | MP O0BO 462 W453576 EHETEY R Feed lifting rock shaft crank
117 /M9 1603 003  W501009  [A F * » 14(24)x16 | Screw(for Fig. 116) 1/4(24) x 16 1T
[_1__18 MG 10BO 750 . W462911 7y v 2 Bush {for Fig. 122)
119 'M9 1654 001  W501017 ~ [887F > ik £ 4 2 1/4(24)X13.8 | Set screw(for Fig. 128) 1/4(24) x13
120 M9 0607 050  W462759 | £ M6 Washar (for Fig. 122)
121 | M9 1601 045  W501989 + o b 1/4(24)X3.5 Nut (for Fig. 122) 1/4(24)
122 /MG 10BO 384  WA453577 |2 5>20 vy K  Crank rod
123 MF B0AO 700  W500836 | /v * Spring (for Fig. 122)
124 | M9 1606 001 | B 504016 Er Lk A U 1/4(40)X 7 Set screw (for Fig. 125) 1/4(40) x6
125 MG 10BO 760 ' W453531 & & Lifting eccentric
| 126 ML 6580 230  W326244 |+ & Arm shaft
127 M9 1602 016  W501006 BT LT 2 1.4(24)X29 Presser bar spring support screw
128" ‘ T ML 65B0 232  W464462 t@xsn (K) . Arm shaft bushing(Left)
129 ¢ MF 10E1 148  W462914 £ P Yarn
| 130 | {MN 10A2 740 | W501204 7 r Lk Felt(for Fig. 128)
131 M9 1601 033 W4453817 # I E R Y 1.4(40)X78 Presser bar spring regulating screw 1.4(40)
132 MM 11A0 255 W453571 EEE Lifting lever
133 | MN 10A0 482 ' W445867 ) > Va Friction washer
134 'M9 1208 002  W500202  F * 2 3/16(28)X10.5 | Screw(for Fig. 132) 3/16(28) x10.5
135 T MN 10A0 258  W319992 / L I A Presser bar spring (flat)
136 | MM 11A0 729  W445300 S Knee lifter lifting lever return spring
t_‘137 M9 1601 016  W501020 B ALFE 2 2 14(24)x14 Hinge screw
138 | MP 00BO 725  WA453590 e EHF5Fa Knee lifter lifting lever
139 ' ML 65BO 477  W501024 EN R Stopper
b - _
- J‘T —
| j
L65-8 CuU-865




L65-9

CU-865% $tisizg)fi% NEEDLE BAR ROCK SHAFT MECHANISM

149

145 146 147 148 150 1561

174

173

172

169 168 167

149 152

163

154 155 156 157 159 158 160 161 162

163




(CU-865%;> §HEiz#ifi(k NEEDLE BAR ROCK SHAFT

|/ & Amt req

MECHANISM |
— ; = RN s Remarks
T\llg v_t?ifgﬁij_ " ﬁc?d(:e] Noh &8 & & Name of Part

145 | M9 1251 045 B 509177 7 v P 3/16(32)X3 Nut(for Fig. 146) 3/16(32)

| 146 | M9 1201 035 | W502464 YV % T & v 3/16(32)X39 Thumb screw

147 | M9 1506 001 B 509087 SHT >k X 32 15/64(28) X7 Set screw 15/64(28) x6

148 | M9 1502 002 1 W500509 F =S 2 15/64(28)x12 Set screw 15/64(28) x 11

149 | ML 65BO 668 7'?7\7N{65662 it B E B Needle bar rock frame rocking shaft

150 - MP 00BO 672 | W453583 sERDR (£) Needle bar rock arm (lef)

1561 . M9 0401 061 “W501209 7 — /N — 2 44 X23X1/50 Taper pin

152 ’ M9 1653 001 7W5OO478 Sk XY 1/4(24)X8 Set screw 1/4(24)x7

153 ' MN 10A0 669 | W462919 R 7L (E) | Needle bar rock shaft bushing

154 ML 65B0 352 | WA464068 n 5 = Collar

155 ‘M9 1601 020 W462662 RBITEX D 1/4(40)X6 | Socket screw

156 'M9 1653 001 - W500478 R D 1/4(24)X8 | Set screw 1/4(24) x7

157 MN 10A1 669  W445871 gHERB#M A5 (H) Needle bar rock shaft bushing (right)

| 158 ML 65B0 672 | W464410 it B E B B (R Needle bar rock arm (right)

159 M9 1603 003 . W501009 AOF 2 1/4(24)X 16 Screw 1/4(24) x 16

| 160 M8 2002 045 W501187 + y b 5/16(24)x5.5 Nut 5/16(24)

161 MP 00BO 671 W453585 HERDERSE Needle bar rock shaft connection link crank

162 | M9 2001 015 W501010 B T F x 2 5/16(24)X26.2 Screw

163 . ME 10E2 148 - WA462978 §: E £ 2.5¢ X85 Wick

164 . M9 0509 063 W502445 B & £ > 15/64(28)X24 Pin(for Fig. 150)

165 | MN 25A0 325 W502443 )] 5 Square block

166 | M9 0602 002 W501567 F kS T 3/32(56)X3 Screw 3/32(56) x3

167 | M9 0801 002 W5601391 I kS 2 1/8(44)X3 Needle clamp screw 1,/8(44) x4.4

168 : MP 00B1 181 W457584 2 E R n Needle bar thread guide

169 | MF_22B0 128 | DPx17 £21 §t DPx17 %21 | Needle

| 170 | ML 65BO 107 W464405 o] i T Inside presser foot

171 | M9 0907 002 W500076 ¥ B L 9/64(40) X5 Screw (for Fig. 170) x9/64(40) x5

172 1 M9 1105 002 W500450 P * 2 11/64(40)X10 Screw 11/64(40) x8

173 | MP_00BO 667 W453582 ftEE T HAF Needle bar rock frame guide

174 | M9 00BO 882 W453587 BRI 7 Vibrating presser bar connecting link

175 | M9 1113 002 W500182 F x 2 11/64{(40)X15 Screw (for Fig. 176) 11,/64{(40) x 15

176 | MP Q00BO 883 W453581 BRI EER Vibrating presser bar guide

177 | MH 19A0 259 W462921 X N3 Extension spring

178 | MP OOBO 884 W453589 BRI N2ER Vibrating presser bar extension
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(CU-865%> K& -ttEX A% NEEDLE BAR ROCK FRAME & @/ & Amt req

THREAD TAKE-UP MECHANISM | i *
T ; o 1] - T 5 Remarks
E‘g: ﬁ—ijrlggr?lgj " gc?dj No.‘\ a8 i & Name of Part
| 185 | MF_10E2 148 W444138 b v £ 2.5¢ X240 Oil wick
186 { M9 0710 063 | W445883 % T $ 7.944 X36 Take-up lever hinge stud B N o
' 187 | MP 00BO 582 W462789 x ¥ Thread take-up lever - -
188 | MN 10A0 588 W445881 X F 2 N ) Take-up lever driving stud
189 | MN 10A0 387 ' WA445866 25 2 € Crank pin
190 | MN 10A1 740 W500801 7 oz b Felt (for Fig. 189) o
| 904 ' ML 65EQ0 666 | W326220 gt x T (4) Needle bar rock frame cpl.
| 191 | MP_00BO 661 W326221 ik VAP AN A Needle bar connecting link Fig.No.904=% 4
192 | MN 10A0 740 wW500499 7 L b Felt{for Fig. 197)
| 193 | M3 0604 011 W501205 A M & ¥ 3/32(66)X4 Screw (for Fig. 194) 3/32(56) x4 Fig.N0.904 =5 4L
194 | MP_00B0O 476 W454800 2 R —= B Spacer "
195  MP 0O0OBO 666 W220605 ¢t B X T Needle bar rock frame I
196 | MP 00BO 660 W446382 gt * Needle bar 7/
| 197 | MP_00OBO 665 W462920 ¢t & 5 F Needle bar connecting stud ‘ " 7]
198 | M9 0905 002 W500470 F i T 9/64(40)X8.5 Screw (for Fig. 197)9/64(40) x8.5 /
199 | MP_00BO 881 W453588 B R T8 Vibrating presser bar
200 i MN 10A0 587 wW445883 b I L Hinge stud {for Fig. 195)
201 | MF 10E2 148 W462979 i) e £ 2.5¢4 X80 Oil wick (for Fig. 200) ]
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(CU-865) # ) Banef(t STITCH LENGTH REGULATOR /B Amt req
MECHANISM e
7 " = ST — - Remarks
Z'é’f ‘ ﬁ_iil‘%ﬁf— " ﬁc?d: Noh a8 & & Name of Part
| 905 | ML 65E0 280 W464072 ®EYHHE (48) Feed regulator complete
210 W450960 ) 4 — Feed lifting cam Fig.N0.905 =% 4
211 M9 1511 001 W500706 S8+ > it A % © 15/64(28)X9.5 | Set screw (for Fig.210) 15/64(28) x9 7 B
212 | M9 1501 002 W500945 + * 2 15/67(28)%X8.5 Set screw(for Fig. 210) 15,/64(28)x8.5 /7
2137 ‘W464460 73 (3 % Feed rock shaft can 7
214 'W464073 1 I % Eccentric ring T T
215 W501163 A U A Spring (for Fig. 217) /"
216 | M9 0901 015 | W501162 B 14 ¥ # o 9/64(40)x11.3 | Screw/(for Fig. 215) 7
2171 W446370 2 5 v F R Clutch plate (for Fig. 214) 7 ]
218 W446371 h /N = R Cover plate (for Fig. 213) 7
219 | M9 0906 002 W500791 ¥ * ¥ 9/64(40)X4.5 Screw (for Fig. 218) 9/64(40)x4.5 7
220 | ML 65B0 270 wa464074 LD S Push button{for feed regulator) o
221 | MF 30A0 245 W462657 S SRATES Spring (for Fig. 220)
222 | ML 65B0O 750 W464064 7 v ¥ a Bushing (for Fig. 220}
223 . M9 0505 065 wW461793 ik A W ES Snap-ring (for Fig. 220)
906 | MF 10E0 335 W462638 £ ¥ (#) Feed regulating push button complete
224 | MF 10A0 331 W444106 £ % & (L&) Bevel gear (arm shaft) Fig.No.906 =5 4
225 | M9 1606 001 B 5040186 BB kX R P 1/4{40)X7 Set screw (for Fig. 224) 1/4(40) X6 ”
226 | MF 10A0 333 w444107 g & (8BELE) Bevel gear (vertical shaft upper) /7
227 | M9 1606 001 B 504016 B vk X R P 1/4{40)X7T Set screw(for Fig.226) 1/4(40) x6 7
228 - M9 1654 001 W501017 S kX Y 1/4(24)X13.8 Set screw 1/4{(40) x12
229 | MN 10A2 740 w500619 7 Lt Felt (for Fig. 230)
230 | ML 6EBO 231 W464065 + & X 7 Arm shaft bushing (back)
231 | MM 11A0 682 W453501 A Balance wheel
232 | M9 1502 002 W500509 ¥ F 2 15/64(28)% 12 Set screw (for Fig. 231) 15/64(28)x 12
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(CU-865%;> B&h- THAd*

VERTICAL SHAFT & ROTATING
HOOK SHAFT MECHANISM

@ /8 Amt req
h T

] - o S A Remarks
Eg_‘ | ﬁ_%;;‘%;\]ﬂo?— ) { ﬁc?d: No.l\ }‘ &8 &h 2 Name of Part
233 ML 65B0 521 | W464071 B#xsL () Vertical shaft bushing (upper)
234 | M9 1513 001 | B 509060 |87 » ik A % 15/64(28)x11 __ | Set screw(for Fig. 233) 15/64(28) x10 - - -
235 ML 65B0 520 W464070 g L Vertical shaft Tty
236 | MF _10A0 352 | B422844 . & Z - Vertical shaft collar
237 | M9 1503 001 [ B 508971 ¥+ > ik A% U 16/64(28)X4.5 | Set screw(for Fig. 236) 15/64(28) x4 ; ]
238 | MF 67BO 522 | W462734 [ E#xX 5L (F) ’ Vertical shaft bushing(under)
239 M9 1513 001 | B 509060 W+ oA+~ 15/64(28)x11 | Set screw(for Fig. 238)15/64(28) x 10
240 | MF 60A3 740 W500956 7 o b h Felt (for Fig. 238)
907 | MF 10E0 336 W462637 & #® %= (4) Hook shaft bevel gear complete
241 | MF_10A0 334 W444109 # | E (BF) Bevel gear {vertical shaft under) Fig.No.907 =% L
242 | M9 1606 001 B 504016 SET Lk X 2T 1/4(40)X 7 Set screw (for Fig.741)1/4(40)x6 "
243 | MF 60A0 332 ' W462639 # ® F (TH) Bevel gear (hook shaft) ”
| 244 | M9 1606 001 B 504016 EF b X P 1/4{(40)X7 Set screw (for Fig. 243}1,/4(40)x 6 /"
| 245 ML 65B0 452 W464085 TEA 5L (h) Rotating hook shaft bushing (right)
246 | MG 30B0O_740 W464014 7 © L+ Felt (for Fig. 245)
247 | M9 1508 001 . B 509088 BS ik X 2 15/64(28)X8 Set screw (for 245) 15/64(28) x8
248 | MF 60A0 352 W461790 bz 2 — Rotating hook shaft collar
249 | M9 1503 001 B 508971 BES v ik X 2 15/64(28)X4.5 Set screw (for Fig. 248) 15/64(28) x4
250 | ML 65B0O 450 w464084 T L] Rotating hook shaft
2511 ML 65B0 451 W464086 T 7 (E) Rotating hook shaft bushing (left)
252 | MG 30BO 740 W464014 7 T b b Felt (for Fig. 251)
253 | M9 1513 001 B 509060 SES 1k AT 15/64(28)X 11 Set screw (for Fig. 251) 15/64(28)% 10
908 | MF 10EQ 125 W461742 FE 5 —X(48 Bobbin case complete
258 | MF 10A0 123 W462632 By = > Bobbin
259 | ML 65B0O 120 B 209053 h v DB1-Z14 Rotating hook
260 | M9 1102 002 W500193 ¥ S 2 11/64(40)%8.5 Set screw (for Fig. 259) 11,/64(40) x4
261 | ML 65B0 384 | W326245 s 5v50y F Feed rock shaft crank rod o
262 | MF_60A1 740 | W500738 7 = Lt Felt (for Fig. 261)
263 | MF 60A0 700 W500836 /X I Spring (for Fig. 261)
264 | M9 0103 070 W462946 Z—FLn—5~7) Needle roller bearing

L65-16

CU-865




L65-17
CU-865%F & L#HUVEE REVERSE SEWING MECHANISM

270 271 272 273 274 27\? 276 277 278 279 280

e

281
282

283

284

305—_ =N gt \\0)
= ) @)
304 i . -

285

286

287

288
289
290

291

303 302 301 300 299 298 297 296 295 294 293 292




(CU-865#> = L\ A% REVERSE SEWING MECHANISM

Amt. req

Fig. | #—ERBHI—FK

AMa-—-F

]

Remarks

No. ! Part No. Code No. L a & Name of Part

270 M9 0903 002 B 509065 £ * T 9/64(40)X6.5 Screw (for Fig. 213)9/64(40)x 6.5
271 M9 0604 060 | W502791 & > 6.35¢ X20 Pin (for Fig.272)
272 ML 65B0 322 | W464076  |R L # 1 F 2 Feed reversing lever

273 | M9 1502 045 W501883 A v b 15/64(28) X4 Nut(for Fig. 278) 15/64(28)
2747 M9 0601 051 | W462950 8 ff #& & B6 Toothed lock washer
275 MF 10A0 708 | W501378 <% 1 X 8 Bracket

276 | ML 65B0 572 | WA465675 VI A Spring (for Fig. 275)
277 TM9 1101 030 | W502032  /x#A s 45%*2 11/64(40)x19 | Pin (for Fig. 276)

278 ' M9 1506 015 | W501246 B ff £ % 2 15/64(28)%16 Hinge screw

279 | MN 15A0 321 W4539355 B o BT R Reverse sewing lever

280 | M9 1201 010 |W501934 M * < 3/16(28)x 10 I'Screw (for Fig. 279)3/16(28)%X 10
281 | M9 0601 051 W462950 |#® 1§ FE £ B6 Toothed lock washer

282 | M9 1202 045 W500001 A v b 3/16(28)X4 Nut (forFig. 280)3/16(28)

283 | ML 65B0 953 W465676 L ¥ AR Reversing link

284 | MM 11A0 352 W446142 h Z - Reversing shaft collar

285 | M9 1506 001 B 509087 BEF ik X U 15/64(28)X7 Set screw {for Fig. 284) 15/64(28) X6
g§§ LMQ 1508 001 : B 509088 S+ Lk X T 15/64(28)X8 Set screw (for Fig. 287)15/64(28) X7
:_287 ML 65B0O 833 W452930 X 4 2 Reversing shaft bushing

288 | ML 65B0 320 | W464078 B L f& A & Reversing shaft

289 | M9 1503 001 . B 508971 BE+ o 1k X * 2 15/64(28)X4.5 Set screw (for Fig. 290) 15/64(28) X4
290 | MN 15A0 323 W461018 A - B Reverse sewing crank arm

291 ' M9 1106 001 B 509266 SEF Lk X R T 11/64(40)X4.3 Set screw (for Fig. 290) 11/64(40) x4
292 | MN 15A0 886 : W460582 12 £1) foe Reversing support link

293 ' M9 1503 001 B 508971 | ok X %2 15/64(28)X4.5 Set screw (for Fig. 294) 15/64(28) x4
294 | MN 15A0 323 W461018 A Reverse sewing crank arm

295 | M9 1202 001 W500151 BE vk X Y 3/16(28)X6 Set screw (for Fig. 294)3/16(28) X6.5
296 | M9 1502 045 | W501883 + > F 15/64(28)X4 Nut(for Fig. 298)

297 | M9 0601 051 W462950 w f E £ B6 Toothed lock washer

298 | M9 0513 063 W465677 wm o £ Eccentric pin

299 | ML 65B0O 454 W464079 & Reversing support shaft

300 | MF 10E2 148 W462729 M E £ 2.5¢ X125 Oil wick

301 | M9 0507 065 W464080 E ® 1k X & E7 Retaining ring (E type)

302 { ML 65B1 833 W452935 XA 4 i Reversing shaft bushing

303 | M9 1508 001 B 509088 B ik X ¥ 16/64(28)X8 Set screw (for Fig. 302) 15/64(28) X7
304 | ML 65B0O 320 Ww464078 A B Reversing shaft

305 1 M9 1106 001 B 509266 BB kXY 11/64(40)X4.3 Set screw(for Fig. 294) 11/64(40)X 3.7p
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(CU-865%;> E L#E V% REVERSE SEWING MECHANISM

_f@/&8 Amt req
T T

*
Fig. | $—EXB&I—K | AM -~ | - 5 Remarks
No. Part No. Code No. a8 A # Name of Part :
| 306 | MN 15A0 910 | w460584 1) >~ 7 B Feed driving connection link B ‘
307 { M9 0703 060 W502921 e > 9.944 X29 | Feed driving connection link pin ) o
308 | MF 10E2 148 W462981 P - £ 2.5¢ X60 Oil wick {for Fig.307) )

L65-20

CU-865




L65-21

CU-865% =Yt FEED ROCK SHAFT MECHANISM

315 316 317 318 319 320 321 322 323 324

336 335 334 333 332 331 330 329 328 327 326 325




(CU-865%;> Y % FEED ROCK SHAFT MECHANISM /& Amt req
L]
‘ . = T - Remarks
Eg.' #_%:rfﬂﬁf_ " ic?d: No.b =8 & & Name of Part
315 M9 1101 047 W464099 B OB * T 11/64(40)X19 Nut
316 | ML 65B0O 154 W464096 % ) E AR Feed plate
317 | ML 65B0 527 W464097 5 AR Bese plate
318 M9 0901 011 W500078 A I = 2 9/64{(40)X4 Screw (for Fig. 317)9/64(40)x 4.5
319, M9 1119 002 W500491 ¥ B 2 11/64(40)X6.8 Screw (for Fig. 320) 11/64(40) x 6
320 | M9 3002 052 W464094 ¥ % E & 6¢ X204 X2.4t Washer
321 | ML 65B0O 245 W464085 S AN Conical spring
322 | M9 1502 045 Ww501883 T vy b 15/64{28)X4 Nut 15/64(28)
323 | M9 0601 051 W462950 W 1t E £ B6 Toothed lock washers
324 | M9 1508 016 W464082 4T A FE & ¥ 15/64(28)x24 Hinge screw
325| M9 1510 015 W464083 % T F * 2 15/64(28)x28 Stud screw (for Fig. 326)
326 | ML 65B0 275 W464081 % YV B (R Feed rock shaft crank(right)
327 | MS 1502 002 W500509 F s 2 15/64(28)X12 Screw (for Fig. 326) 15/64(28)X12
328 | M9 0601 051 W462950 ® T & £ B6 Toothed lock washers
329 | M9 1502 045 wW501883 + v F 15/64(28)X4 Nut 15/64(28)
330} ML 65B0O 284 W464089 X Y L1 Feed rock shaft
331 M9 1203 003 W501957 A OF x> 2 3/16(28)X6 Screw 3/16(28)X6
332 | ML 65B0O 429 W464092 RUB®HTFIXIA Feed bar stand
333 | ML 65B0O 273 W464090 X ') Fig Feed rock shaft crank
334 | M9 1502 001 B 509349 S Lk X %2 165/64(28)X3.6 Set screw (for Fig. 333) 15/64(28) X3
335| ML 65B1 352 W464091 b2 5 — Collar (for Fig. 333)
336 M9 1503 001 B 508971 BB b A 2P 15/64(28)X4.5 Set screw {for Fig. 335) 15/64(28) x4
337 | ML 65B0O 487 W464401 2 ~ ) Slide block
338 ML 65B0O 281 W464093 X ') a Feed bar
339 M9 2001 033 W464400 o x* ¥ 5/16(28)x 15 Screw pin
340| ML 65BO 104 W464404 P ) Feed dog
341 M9 1115 002 W500121 F * 2 11/64(40)X4.2 Screw (for Fig. 340) 11/64(40)x 4.2
FLAT thers
faad IR
Alrre MNLLLDe o]
VAN NTApoiel
.7 f. e Zo i 0

L65-22

CU-865




L65-23
CU-865%; #4:ARIE LUBRICATION MECHANISM

350 351 352 353 354 355 356 357 358 359 360 361 362 363 364 365 366 367 368 370 371 372 373 374 375 376
\ 369
\




(CU-865%;> #:mk LUBRICATION MECHANISM

@/& Ami req

f £

— 1 " = T - S Remarks

illg.' | ﬂ—%:r?ﬁﬁf_ " ﬁcj?d: No.r\ ‘ &8 a4 3 Name of Part
| 350 | M9 0302 053 W462953 N3 B & 35 Spring washer

351 | M9 0903 002 B 509065 F * > 9/64(40)%X6.5 Screw 9/64(40) x6.5

352 MF 10A0 689 W444230 WA TR — Oil contton braid holder S ]
| 353 | M9 0924 002 B 509068 F * ~ 9/64(40)x10 Screw 9/64(40) x 10

354 | M9 0804 002 B 503897 F % o 1/8(44)X3.5 Screw 1./8(44)x3.5 T
355 | M9 0301 053  W461769 N X E %3 Springwasher
356  MN 10A1 192 | WA446556 1R /N * Leaf spring

357 | MF 10E2 148 W462982 pE £ £ 2.5¢ X330 0il wick - T
358 | MN 10A5 740  W462954 7 1 b Felt 7
359 | MP OOBO 731 W462993 B — AT Oil cottoh braid holder pipe
| 360  MF_10E2 148 W462729 f e £ 2.5¢ X125 Oil wick -
361 | MN 10A0 689 W501220 NA TR Y — Oil cotton braid holder B

362 : MN 10A0 528 W462955 ¥y - + - Oil plunger darner
| 363 | M9 0903 002 B 509065 Ed E T 9/64{40)%X6.5 Screw 9/64(40)x6.5 i

364 | MP 00BO 742 ' W326231 7 5 R Oil tank cover i

365 | M9 0903 002 B 509065 b F T 9/64(40)%6.5 Screw 9/64(40) x6.5

366 | M9 0302 053 W4629563 N x B £ 35 Springwasher )

367 | MF 10A0 659 ' W444230 INA TR LY — Qil cotton braid holder ]
368 | MN 10A2 691 W444116 N Gasket

369 | M9 0903 002 B 509065 F * 2 9/64(40)x6.5 Screw 9/64(40)x 6.5 i
370 | MN 10A0 139 | W444114 w oy Oil tank ! ! -

371 . M9 0903 002 B 509065 F * < 9/64{40)X6.5 Screw 9/64(940) x6.5 : ‘
| 372 | M9 0302 053 | WA462953 N % FE £ 35 Springwasher i

373 | MN 25A1 689 W446499 INA TR — Oil cotton braid holder }
| 374 MN 10A0 731 W462994 S A G Oil cotton braid holder pipe !

375 | M9 0512 063 W464069 £ L B¢ X27 Pin

376 | MF_60E0 711 W464017 w F O (b) Gear case(up) o

377 | M9 1851 002 B 504000 F * T 9/32(20)%16 Screw 9/32({20) x 16 | Fig.No.376 Z & 4

378 | M9 1503 002 W462784 F * © 15/64(28)X5 Screw 15/64(28) x5 ! | o
382 | MN 25A0 135 | W472784 i = 0il check window L | sw4a72784 ]
384 | MN 25A1 740 | W462956 7 . L b Qil return felt N

385 MN 10A1 731 | W462995 EZ 4T Oil felt braid holder pipe B . -

386 | M9 0903 002 B 509065 F * < 9/64(40)X6.5 Screw 9.64(40)x6.5 ‘ ' B
387 | M9 0302 053 W462953 N x E & 35 Spring washer !
| 388 | MN 10A1 689 W501202 NA THILY — Oil cotton braid holder : B

389 | MF_BOEO 712 | W464018 W ¥ B () Gear case (under) | T B

390 M9 1503 002 B 504000 B2 * 2 15/64(28) X5 Screw 15 64(28)X5 1 T

391 | M9 1851 002 W462784 F B 2 9/32(20)X 16 Screw 9 32(20)X16 BEE | | | Fig.No.389=% 4
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